# When to use antibiotics in the cirrhotic patient? The evidence base

## Jiannis Anastasiou<sup>a</sup>, Roger Williams<sup>b</sup>

Evangelismos Hospital, Athens, Greece; Foundation for Liver Research, London, UK

### Abstract

Bacterial infections are very common in advanced cirrhosis and are a leading cause of death of these patients. Early and appropriate empirical antibiotic treatment of infection is essential in determining patient's outcome. A strategy of careful restriction of prophylactic antibiotics to the high-risk populations could contribute to the reduction of multidrug resistant bacteria. This article reviews and reports the current knowledge in the use of antibiotics in the cirrhotic patient.

Keywords Cirrhosis, antibiotics, bacterial infection

Ann Gastroenterol 2013; 26 (2): 128-131

#### Introduction

Bacterial infections are commoner in patients with cirrhosis than in the general population, and those with decompensated cirrhosis are more susceptible to infection than those with a compensated lesion [1,2]. The absence of clinical signs of infection in the cirrhotic patient is frequent [3], and the limited diagnostic capacity of C-reactive protein and systemic inflammatory response syndrome criteria in the cirrhotic population often delay the diagnosis of bacterial infection. The application of preventive measures against infection is therefore of utmost importance in cirrhotic patients. When they are in the hospital environment essential measures include appropriate hand hygiene of nursing and medical staff, use of chlorhexidine solution for skin preparation, fullbarrier precautions during the insertion of central venous catheters, and the use of the subclavian vein as the preferred site for insertion of the catheter, with the removal of any unnecessary central lines or urinary catheter [4]. Failing to ensure good care of central and peripheral intravenous lines, as well as urinary catheters increases the risk of infection [5]. Furthermore, antibiotic prophylaxis is necessary in patients with cirrhosis who have gastrointestinal bleeding, as well as in invasive procedures such as transjugular intrahepatic portosystemic shunt [6].

<sup>a</sup>Second Department of Gastroenterology, Evangelismos Hospital, Athens, Greece (Jiannis Anastasiou); <sup>b</sup>Institute of Hepatology, Foundation for Liver Research, London (Roger Williams)

Conflict of Interest: None

Correspondence to:Jiannis Anastasiou MD, 45-47 Ipsilantou Str, 10676, Athens, Greece, Tel.: +30 213 204 1609, Fax: +30 213 204 1634, email: ikanastasiou@gmail.com

Received 30 August 2012; accepted 29 October 2012

#### **Treatment of bacterial infections**

The commonest infection in cirrhotic patients is spontaneous bacterial peritonitis (SBP), followed by urinary tract infection, pneumonia, bacteremia following a therapeutic procedure, cellulitis, and spontaneous bacteremia [1]. Culture positive infections are reported in 50-70% of cases. The causative organisms of community acquired infection are Gram-negative bacilli (GNB), especially Escherichia coli (E. coli), in about 60%, Gram-positive cocci (GPC) in about 30-35% and mixed in 5-10%. The figures are reversed for nosocomial infections; 60% GPC and 30-35% GNB, due to previous antibiotic exposure. With E. coli being the commonest in community, the next most frequently isolated bacteria are Staphylococcus aureus (S. aureus), Enterococcus faecalis, and Streptococcus pneumoniae (S. pneumoniae). In the case of SBP, less-virulent strains of E. coli may be causative as liver function deteriorates, suggesting that in advanced cirrhosis, bacteria do not need to develop strategies to confound host defences and invade the host [7]. Fungal infections (Candida spp.) are responsible for up to 15% of severe sepsis in patients with cirrhosis [8].

Cirrhotic patients with severe sepsis and septic shock require emergency care during the early stage of sepsis (especially the first 6 h). Early and appropriate initiation of antibiotics correlates with higher survival rate. A retrospective study by Kumar *et al* suggested that each hour of delay decreased survival by 7.6% [9]. Choosing adequate empiric antimicrobial treatment will therefore improve the prognosis of patients [10].

Microbiological samples should be taken as early as possible when infection is suspected, before starting empiric antibiotic therapy and empiric antimicrobial therapy will need to be adapted to local epidemiology, prevalence of antibiotic resistance and results of bacterial cultures. Empiric antibiotic treatments for classical community-acquired bacterial infec-

Type of infection	Organism	Antibiotics
Spontaneous bacterial peritonitis (SBP)	Escherichia coli Streptococcus viridans Enterobacter spp.	Cefotaxime (2g/6 h or 2g/12 h IV) or amoxicillin/clavulanic acid (1-0.2 g/8 h then 0.5- 0.125g/8 h PO) or ofloxacin (400 mg/12 h PO) or ciprofloxacin (200 mg/12 h IV then 500 mg/12 h PO)
Urinary tract infections	Escherichia coli Klebsiella pneumoniae Enterococcus spp.	Ciprofloxacin (500 mg/12 h PO) or cotrimoxazole (160-800 mg/12 h PO) or amoxicillin/clavulanic acid(1-0.2 g/8 h IV)
Pneumonia	Streptococcus pneumoniae Staphylococcus aureus Escherichia coli	Amoxicillin/clavulanic acid (1-0.2 g/8 h IV) and macrolide or moxifloxacin (400 mg/24 h PO)
Soft tissue infections	Staphylococcus aureus Streptococcus pyogenes Klebsiella pneumoniae Escherichia coli Pseudomonas aeruginosa	Ceftazidime (2 g/8 h IV + oxacillin 2 g/6 h IV)

Table 1 Empirical antibiotic therapy for community-acquired bacterial infections in cirrhosis

tions are shown in Table 1. The relevant causative bacteria as well as empiric antibiotic treatments for classical community-acquired bacterial infections in cirrhosis are as follows:

In SBP where the commonest organisms are *E. coli*, *Strep-tococcus viridans* and *Enterobacter spp.*, preferred antibiotic regimens are cefotaxime (2 g/6 h or 2 g/12 h IV) or amoxicillin/clavulanic acid (1-0.2 g /8 h then 0.5-0.125 g/8 h PO) or ofloxacin (400 mg/12 h PO) [11-14]. Courses should not last less than 5-7 days. Intravenous albumin administration reduces the incidence of renal impairment (from 33% to 10%) and improves hospital survival (from 71% to 90%) in patients with SBP [11].

In urinary tract infections with *E. coli, Klebsiella pneumoniae* and *Enterococcus spp.* being the commonest causative organisms, suggested regimens are ciprofloxacin (500 mg/12 h PO) or cotrimoxazole (160-800 mg/12 h PO) or amoxicillin/clavulanic acid (1-0.2 g/8 h PO) [15]. Patients with complicated cystitis must be treated for at least 5 days, and in case of pyelonephritis, antibiotic therapy should be prolonged for 10-14 days.

In pneumonia the commonest causative organisms are *S. pneumoniae*, *S. aureus*, and *E. coli*. The suggested regimens are amoxicillin/clavulanic acid 1-0.2 g/8 h IV) and macrolide or moxifloxacin (400 mg/24 h PO) [16]. Patients with community-acquired pneumonia must be treated for a minimum of 5 days.

In soft tissue infections with *S. aureus*, *Streptococcus pyogenes*, *Klebsiella pneumoniae*, *E. coli* and *Pseudomonas aeruginosa* most frequently being the infecting organisms, the most appropriate regimen is ceftazidime (2 g/8 h IV) plus oxacillin (2 g/6 h IV) [17]. Soft tissue infections must be treated for a minimum of 10 days. In all cases, the duration

of antibiotic therapy depends on response to treatment and resolution of infection.

With microbial infections being so common and severe in patients with liver cirrhosis, it is important to target high-risk patients, such as those with acute gastrointestinal bleeding and SBP. In such instances infection is frequently caused by translocation of GNB of intestinal origin. Prevention is by selective intestinal decontamination, and is best based on long-term maintenance of a fluoroquinolone.

Bacterial infections are particularly common in patients with acute gastrointestinal bleeding, when treated by endoscopic banding or sclerotherapy. A meta-analysis of trials in patients with variceal bleeding has shown that antibiotic prophylaxis reduced the incidence of severe infections (SBP and/or septicemia) and decreased mortality [18]. Mortality due to variceal hemorrhage is decreased from 43% to 15% over a 20-year period and antibiotic prophylaxis is independently associated with improved survival [19]. Oral norfloxacin (800 mg/day for 7 days) is commonly used [20], although in a randomized controlled trial IV ceftriaxone (1 g/day for 7 days) was more effective than oral norfloxacin with respect to the prevention of severe infections in patients with advanced cirrhosis (characterized by at least two of the following: ascites, severe malnutrition, encephalopathy, or bilirubin >3 mg/dL) and variceal hemorrhage [21].

In cirrhotic patients with low protein ascites (<1.5g/dL) but no prior SBP (primary prophylaxis), oral norfloxacin (400 mg/day) is recommended when Child-Pugh score is  $\geq$ 9 points or if serum bilirubin level is  $\geq$ 3 mg/dL or renal function is impaired (serum creatinine level  $\geq$ 1.2 mg/dL, blood urea nitrogen level  $\geq$ 25 mg/dL, or serum sodium level  $\leq$ 130 mEq/L). This has been shown to reduce the probability of

SBP and hepatorenal syndrome and improved the 3-month survival [22]. Likewise, oral ciprofloxacin (500 mg/day) will reduce the 1-year mortality rate in patients with ascitic protein levels <1.5 g/dL without prior SBP episode [23].

In those patients who have had one previous episode of SBP, the cumulative recurrence rate at 1 year is 70%. Oral norfloxacin is recommended for secondary prophylaxis since it decreases the recurrence rate of SBP from 70% to 20% [24]. Alternative antibiotics include ciprofloxacin (750 mg once weekly, orally) or co-trimoxazole (800 mg sulfamethoxazole and 160 mg trimethoprim daily, orally), but evidence is not as strong as with norfloxacin [25].

However, there is no consensus regarding how long prophylactic oral antibiotic therapy should be continued to prevent SBP or its recurrence. Not surprisingly, prolonged antibiotic treatment is associated with the emergence of resistant organisms and alternative approaches are needed. Interestingly the preliminary results of a large double-blind randomized controlled trial has shown that pentoxifylline administered orally (1200 mg/day) significantly decreases the risk of bacterial infection in patients with advanced cirrhosis [26].

Hepatic encephalopathy with the increasing evidence for infection or the inflammatory responses in the progression and severity is another clinical situation in which antibiotics are indicated. Although neomycin has been used for many years in the treatment of hepatic encephalopathy, a randomized trial of 39 patients comparing neomycin at a dose of 6 g/day to placebo showed no difference in outcomes between the two treatment groups [27]. Furthermore, neomycin is associated with ototoxicity and nephrotoxicity, limiting long-term use. Other antibiotics, such as metronidazole, oral vancomycin, and rifaximin have been found to be effective in clinical trials and are better tolerated than neomycin [28]. A meta-analysis of five controlled trials of rifaximin showed it had a similar efficacy as nonabsordable disaccharides for acute and chronic hepatic encephalopathy, but was found to be better tolerated [29]. Later placebocontrolled trials showed that rifaximin improved quality of life [30], and performance on a simulated driving test in patients with minimal hepatic encephalopathy [31]. Rifaximin remains currently a second-line treatment for hepatic encephalopathy, due to the major cost difference between rifaximin and lactulose, and because of the possible emergence of resistant strains and drug interactions [32]. Thus, they are most suitable for patients who cannot tolerate or are resistant to disaccharides.

#### Conclusions

Despite extensive research in the field of antibiotic regimens in cirrhotic patients there are many unanswered questions, especially with regard to treatment duration. A policy of careful restriction of prophylactic antibiotics to the high-risk populations could reduce the spread of multidrug resistant bacteria.

#### References

- 1. Fernández J, Navasa M, Gómez J, et al. Bacterial infections in cirrhosis: epidemiological changes with invasive procedures and norfloxacin prophylaxis. *Hepatology* 2002;**35**:140-148.
- 2. Borzio M, Salerno F, Piantoni L, et al. Bacterial infection in patients with advanced cirrhosis: a multicentre prospective study. *Dig Liver Dis* 2001;**33**:41-48.
- 3. Louvet A, Wartel F, Castel H, et al. Infection in patients with severe alcoholic hepatitis treated with steroids: early response to therapy is the key factor. *Gastroenterology* 2009;**137**:541-548.
- 4. Pronovost P, Needham D, Berenholtz S, et al. An intervention to decrease catheter-related bloodstream infections in the ICU. *N Engl J Med* 2006;**355**:2725-2732.
- Safdar N, Kluger DM, Maki DG. A review of risk factors for catheter-related bloodstream infection caused by percutaneously inserted, noncuffed central venous catheters: implications for preventive strategies. *Medicine* (Baltimore) 2002;81:466-479.
- Garcia-Tsao G, Sanyal AJ, Grace ND, Carey W. Prevention and management of gastroesophageal varices and variceal hemorrhage in cirrhosis. *Hepatology* 2007;46:922-938.
- Bert F, Panhard X, Johnson J, et al. Genetic background of Escherichia coli isolates from patients with spontaneous bacterial peritonitis: relationship with host factors and prognosis. *Clin Microbiol Infect* 2008;14:1034-1040.
- Plessier A, Denninger M-H, Consigny Y, et al. Coagulation disorders in patients with cirrhosis and severe sepsis. *Liver Int* 2003;23:440-448.
- Kumar A, Roberts D, Wood KE, et al. Duration of hypotension before initiation of effective antimicrobial therapy is the critical determinant of survival in human septic shock. *Crit Care Med* 2006;34:1589-1596.
- Ibrahim EH, Sherman G, Ward S, Fraser VJ, Kollef MH. The influence of inadequate antimicrobial treatment of bloodstream infections on patient outcomes in the ICU setting. *Chest* 2000;**118**:146-155.
- 11. Rimola A, Salmerón JM, Clemente G, et al. Two different dosages of cefotaxime in the treatment of spontaneous bacterial peritonitis in cirrhosis: results of a prospective, randomized, multicenter study. *Hepatology* 1995;**21**:674-679.
- 12. Ricart E, Soriano G, Novella MT, et al. Amoxicillin-clavulanic acid versus cefotaxime in the therapy of bacterial infections in cirrhotic patients. *J Hepatol* 2000;**32**:596-602.
- Navasa M, Follo A, Llovet JM, et al. Randomized, comparative study of oral ofloxacin versus intravenous cefotaxime in spontaneous bacterial peritonitis. *Gastroenterology* 1996;111:1011-1017.
- Terg R, Cobas S, Fassio E, et al. Oral ciprofloxacin after a short course of intravenous ciprofloxacin in the treatment of spontaneous bacterial peritonitis: results of a multicenter, randomized study. *J Hepatol* 2000;33:564-569.
- Wagenlehner FME, Naber KG. Treatment of bacterial urinary tract infections: presence and future. *Eur Urol* 2006;49:235-244.
- Mandell LA, Wunderink RG, Anzueto A, et al. Infectious Diseases Society of America/American Thoracic Society consensus guidelines on the management of community-acquired pneumonia in adults. *Clin Infect Dis* 2007;44 (Suppl 2):S27-S72.
- 17. Corredoira JM, Ariza J, Pallarés R, et al. Gram-negative bacillary cellulitis in patients with hepatic cirrhosis. *Eur J Clin Microbiol Infect Dis* 1994;13:19-24.
- Bernard B, Grangé JD, Khac EN, Amiot X, Opolon P, Poynard T. Antibiotic prophylaxis for the prevention of bacterial infections in cirrhotic patients with gastrointestinal bleeding: a meta-analysis. *Hepatology* 1999;29:1655-1661.
- Carbonell N, Pauwels A, Serfaty L, Fourdan O, Lévy VG, Poupon R. Improved survival after variceal bleeding in patients with cirrhosis over the past two decades. *Hepatology* 2004;40:652-659.

- 20. Rimola A, García-Tsao G, Navasa M, et al. Diagnosis, treatment and prophylaxis of spontaneous bacterial peritonitis: a consensus document. International Ascites Club. *J Hepatol* 2000;**32**:142-153.
- 21. Fernández J, Ruiz del Arbol L, Gómez C, et al. Norfloxacin vs ceftriaxone in the prophylaxis of infections in patients with advanced cirrhosis and hemorrhage. *Gastroenterology* 2006;**131**:1049-1056; quiz 1285.
- 22. Fernández J, Navasa M, Planas R, et al. Primary prophylaxis of spontaneous bacterial peritonitis delays hepatorenal syndrome and improves survival in cirrhosis. *Gastroenterology* 2007;**133**:818-824.
- 23. Terg R, Fassio E, Guevara M, et al. Ciprofloxacin in primary prophylaxis of spontaneous bacterial peritonitis: a randomized, placebo-controlled study. *J Hepatol* 2008;**48**:774-779.
- 24. Ginés P, Rimola A, Planas R, et al. Norfloxacin prevents spontaneous bacterial peritonitis recurrence in cirrhosis: results of a double-blind, placebo-controlled trial. *Hepatology* 1990;12(4 Pt 1):716-724.
- 25. EASL clinical practice guidelines on the management of ascites, spontaneous bacterial peritonitis, and hepatorenal syndrome in cirrhosis. *J Hepatol* 2010;**53**:397-417.
- 26. Lebrec D, Thabut D, Oberti F, et al. Pentoxifylline does not decrease short-term mortality but does reduce complications in patients

with advanced cirrhosis. Gastroenterology 2010;138:1755-1762.

- 27. Strauss E, Tramote R, Silva EP, et al. Double-blind randomized clinical trial comparing neomycin and placebo in the treatment of exogenous hepatic encephalopathy. *Hepatogastroenterology* 1992;**39**:542-545.
- Williams R, James OF, Warnes TW, Morgan MY. Evaluation of the efficacy and safety of rifaximin in the treatment of hepatic encephalopathy: a double-blind, randomized, dose-finding multi-centre study. *Eur J Gastroenterol Hepatol* 2000;12:203-208.
- Jiang Q, Jiang XH, Zheng MH, Jiang LM, Chen YP, Wang L. Rifaximin versus nonabsorbable disaccharides in the management of hepatic encephalopathy: a meta-analysis. *Eur J Gastroenterol Hepatol* 2008;20:1064-1070.
- 30. Sidhu SS, Goyal O, Mishra BP, Sood A, Chhina RS, Soni RK. Rifaximin improves psychometric performance and health-related quality of life in patients with minimal hepatic encephalopathy (the RIME Trial). *Am J Gastroenterol* 2011;**106**:307-316.
- Bajaj JS, Heuman DM, Wade JB, et al. Rifaximin improves driving simulator performance in a randomized trial of patients with minimal hepatic encephalopathy. *Gastroenterology* 2011;140:478-487.e1.
- 32. Bajaj JS, Riggio O. Drug therapy: rifaximin. *Hepatology* 2010;**52**:1484-1488.